





Technical information
Explosion drawing and parts list

SR210 (9000700) SR210 BATTERY CIRCULAR SAW (W/BAT) | Version A (From serial number 1)

Pos.	Serial No.	Code	Description	Quantity
1		7472051	PAN HEAD SCREW M.5X80	1
2		2079002	SCREW D.4X16 (TX)	1
3		9002448	SET HANDLE	1
4		7415084	SWITCH SR165	1
5		9040022	CARBIDE SAW BLADE D.210 Z48	1
6		9370051	SCREW 7x5/8 PH.B.	2
7		9002657	HOUSING COVER	1
8		3870033	PAN HD. TAPPING SCREW 4X5/8 PH.B.	1
9		9026126	BRUSH SPRING	2
10		9017015	CARBON BRUSHES SET	1
11		9018006	BRUSH HOLDER	2
12		7471049	HEX. SCREW M.8X10	1
13		9002767		1
14		8372027	SCREW M.5X25 PH.	1
15		9002717	HOUSING	1
16		8070016	PAN HD. TAPPING SCREW 10X5/8 PH.BZ.	1
17		9002751	HANDLE	1
18		5072043	PH SCREW M.5X16	2
19		7780033	WASHER D.5.3X10X1	1
20		9055009	STATOR 230V	1
21		9570064	SCREW 10X70	2
22		9002758	FAN GUIDE	1
23		9004026	BEARING HOLDER	1
24		8510030	BALL BEARING 609 ZZ	1
25		9051013	ARMATURE 230V	1
26		6710041	BALL BEARING 6002-2RS	1
27		7468645	CAPACITOR	1
28		4302025	CORD CLAMP	1
29		8002043	CORD ARMOR	1
30		4645495	CORD 2X1 (EUROPE)	1
31		7402931	BLADE LOCK BUTTON	1
32		9023822	BLOCKAGE LEVER	1
33		9026128	SPRING	1
34		7424170	SQUARE WASHER	1
35		7404326	RUBBER WASHER	1
36		9006156	GEAR HOUSING	1
37		9006159	SAW BLADE PROTECTOR	1
38		7472052	SCREW M.5X55	1
39		9073006	SCREW M5X12	4



Technical information
Explosion drawing and parts list

SR210 (9000700) SR210 BATTERY CIRCULAR SAW (W/BAT) | Version A (From serial number 1)

Pos.	Serial No.	Code	Description	Quantity
40		7404324	RUBBER BUMPER	1
41		6375053	HEX. SOCKET HD. CAP SCREW M.5X20	1
42		9011003	NEADLE BEARING HK101610	1
43		1688101	RING SHAFT D.14	1
44		9021132	SCREW M8	1
45		9087096	GEAR	1
46		9089014	KEY 4X5X13	1
47		9021133	SPINDLE	1
48		6388049	RETAINING RING D.35	1
49		6510012	BALL BEARING 6003-2RS	1
50		9006160	BALL BEARING HOLDER	1
51		8585057	LOCK NUT M3	1
52		9023956	TIE ROD	1
53		9072005	SLOTTED PAN HD. SCREW M.3X12	1
54		9023835	RIVING KNIFE SUPPORT	1
55		9089018	RIVET 3X6	1
56		9023915	RIVING KNIFE	1
57		9002766	PROTECTION BASE	1
58		3475070	SCREW M.5X12	2
59		9002759	PROTECTOR	1
60		7421707	SCREW M.4X6	1
61		9026157	SPRING	1
62		9006186		1
63		9088023	O.RING D.42	1
64		9002760	LEVER FOR LOWER GUARD	1
65		9021137		1
66		9021134	INNER FLANGE	1
67		9068273	ELECTRONIC STARTING CIRCUIT	1
68		9021135	SAW BLADE FLANGE	1
69		9080020	WASHER 8X24X2	1
70		7471050	HEX. SCREW M.8X18	1
71		9588145	WASHER D.12	2
72		7424166	FIXING LEVER	2
73		7485070	LOCK NUT	1
74		7426248	SPRING	2
75		1180003	WASHER D.8.4X16X1.6	2
76		7406728	SUPPORT	1
77		7425166	KNOB	1
78		7426250	SPRING	1



Technical information
Explosion drawing and parts list

SR210 (9000700) SR210 BATTERY CIRCULAR SAW (W/BAT) | Version A (From serial number 1)

Pos.	Serial No.	Code	Description	Quantity
79		1685017	SELF-LOCKING HEX. NUT M.6	1
80		9089021	RIVET 6X17	1
81		9023937	ANGULAR BRACKET	1
82		9021136		1
83		7421709	SQUARE NECK BOLT M.8	1
84		9006188	BASE	1
85		7573009	FLAT HD. SCREW M.5X10 PH.	3
86		9023916	DEPTH GUIDE	1
87		9089027	RIVET 6X9	1
88		7480032	WASHER 6.4X15X2	1
89		6025124	KNOB M.6X11	1
90		7421710	DEPTH TUBE	1
91		9099113	WRENCH	1
92		7446877	FENCE	1
93		1672008	SCREW M.4X10 PH.	1